Parts & Service

‘Manual
1990  500-SERIES

518-HE AUTOMATIC
R1-180E02

899005

Gl Tractors & Riding Mowers

e



TORO WHEEL HORSE 500-SERIES
PARTS & SERVICE MANUAL

INTRODUCTION PAGE

1. How to use this parts manual

11 The 500-Series parts manual is divided into major sections arranged in the sequence outlined on the following page. Major
sections are subdivided into smaller groups of parts, each with its own illustration and illustration reference numbers.

1.2 lllustrated items are numerically keyed to the parts listing on the facing page. lilustrations are repeated when the parts list is
too leng for one page. Figure numbers are located at the bottom of each illustration and also at the beginning of each
description column. item numbers are numerically keyed to their respective illustrations.

1.3 When an (X) appears in the quantity (Qty) column use only if applicable, or as required to meet tolerances,
2. To locate parts

Refer to the List of lllustrations to locate the proper illustration.



LIST OF ILLUSTRATIONS 1
TITLE FIGURE NUMBER PAGE
Section 1
[ = 1= 1-1 3
Section 2
TEANSARIE ..ottt et e e e [T 2-1 5
Automatic TraNSMISSION ... vttt 2-2 7
Section 3
Front Axie And S EBIINg .. oo e e e 3-1 9
Section 4
Clutch, Brake and Speed Control LInKage ... e e 4-1,2 11-13
Section 5
L T o] 3 T TP 5-1 15
Hydraulic Lift LiNKaGE .o i e ettt e e e e e e e e 5-3 17
Section 6
1T Y o =TI T T 0T S 6-1,2,3 19-23
Section 7
ENgine and ExXnaust ..o e e e e e 71 25
Toro Power Plus Engine Cylinder BlOck ... i e 7-2 27-29
Toro Power Plus Crankshaft, Camshaft & Flywheal ... 7-3 31
Toro Power Plus Qil Base Fill Tube and Bracket ... ..ot e e e e ieeas 7-4 33
RLe (oY ade = o 0= T T N 7-5 35
Toro Power Plus Gearcase and Ignition Controls ... .o 7-6 37
TOr0 PoOWer PIUS Al Cloaner ..o o it e e e e e e 7-7 39
Toro Power Plus Intake Manifold ... i e 7-8 1
Toro Power Plus Carburetor CompOnentS . ... oo ittt e e e e et e et re e aaans 7-9 43
Toro Power Plus Blower Housing and GOVEIMOT ... i e e 7-10 45
TOr0 POWEr PlUS S AN T o i e e 7-11 47
Section 8
Toro Power PIus ChoKe LINKAGE ... i it ittt et e et et e 8-1 49
Toro Power Plus Throttle, Choke and FUel Controls ... e e e e e e 8-2 51
Section &
T (g ot TR T (=T 1 T 9-1 53-55
L0 £ ot 1T (=1 9-2 57
Section 10 .
LT T Lo =T 10-1 59
Section 11
BT T=T o g o IR = S 11-1 61
Section 12
Drive Beltand Pulleys ................ i, P 12-1 63
PTO Cluteh and CONtrOlS Lo i i et ettt e e e e 12-2 65
Section 13
Lo T L T T NI =T o | S 13-1, 2 67-71
Torque Specifications, Fuel Line, Fasteners, Paint ... e e 72



SECTION 1 - FRAME

Wheel Horse.

0103

Tractors & Riding Mowers

Figure 1-1  Frame




SECTION 1 - FRAME 3

PART
iTEM NUMBER DESCRIPTICN QUANTITY
Figure 1-1
FRAME
1 116770 =T 41 P 1
2 900064 Carriage Bolt 3/8-16 x 1 1/4 ... e 3
3 915663 T 1 0 7= U N 4
4 908032 Bl B/ 816 X B/ L . ittt e 4
908035 Bl B/8-18 X 1-1/ 4 o 4

5 920083 Lockwasher 3/8 4



SECTION 2 - AUTOMATIC TRANSMISSION

To Ease Qil Fill, Remove One Bolt or Use Automotive Trans. Fluid Filler

LUBRICANT REPAIR
SAE 10W-30 or 10W-40 MANUAL
400 SERIES SYSTEM CAPACITY 5 QTS.
300 SERIES SYSTEM CAPACITY 3 QTS.

REPAIR
MANUAL

SERVICE INTERVAL 100 HRS. OR 1 YEAR

Whoeel Horse.

0418

Tractors & Riding Mowers

Figure 2-1 Transaxle




SECTION 2 - AUTOMATIC TRANSMISSION 5

PART
TEM NUMBER DESCRIPTION QUANTITY
Figure 2-1
TRANSAXLE

115173 Transaxle ComMPIEtE ..o e 1

2 113927 Case-Transaxle BH ... e 1
3 111201 Case-TraNSaXIE LH s 1
4 111199 Ball Brg 40 mim L. .o 2
5 9416 Needle Bearing 1-1/8 1D, . 2
6 1532 Needle Bearing 1 L. ... o e e e e 2
7 1538 Needle Bearing 3/4 1D, ... 1
8 1518 Neoedle Bearing 5/8 1D, ..o e 1
9 6449 BBl AXIE . e 2
10 108357 BBl L e 1
" 108363 DO P e s 2
12 111196 B s - T ST 2
13 105061 Differential Ring Gear 43 ToOMN ... e 1
14 101623 Differential Pinion Gear 11 ToOth ... i e e 8
15 107374 Special Washer-Case Hardened ... ... 4
16 911423 Bolt 3/8-16 X 3-1/ 2 (Grade B) ... s 4
17 108881 NUt 3/8-18 High=Tensile ... e e 4
18 108362 Rear Axle RH-Long (13 1/8 1IN/ 88 CM) oo e e s 1
19 108361 Rear Axle LH-Short (10 1/81N/26 CM) ..ot e e 1
20 101889 Differential Axle Gear 24 TOOth ... o 2
21 105876 SPBCI Al SN NG .. o e e 2
22 102974 GBAr ASSBIMIY o e 1
23 101625 Gear-Pinion 11 ToOth . .o e 1
24 101626 Gear-ReduCtion 46 TOOtN .. o i e 1
25 9547 R = T O T 1
26 109370 ] 071 1 1
27 108359 GEAr 44 00 N L e 1
28 108358 GEAE 22 TO0 N L ittt i e e e e et 1
29 937099 Wooodruff Key 3/16 X 1-1/8 o 1
30 7956 L0 A= T =T 1
31 108312 LT L - - S 1
32 109367 BraCKE - BraKE ... e 1
33 908040 BOIt 3/8-16 X 2-1/2 ESlOK .. ettt et e e e 1
34 908035 BOlt 3/8-16 X 1-1/74 ESlOK .. i i e e e e e 1
35 908149 BOlt B/ B-16 X D1/ 2 e e 1
36 808043 BOK 37818 X 3-1/ 2 e 2
37 915663 A T T T 1 T 2
38 106448 1T 1o O O S 1
39 110768 DBt OK . 1
40 943460 Allan HA. Pipe PlIG 174 o 2
41 810243R2 REpair MaNUAl ..o e e 1



SECTION 2 - SECTION TRANSMISSION

REFER TO REPAIR MANUAL FOR SERVICE

Service Interval 100 Hrs./1 Year
With Oil Change

20

FROM HYDRAULIC
VALVE

to Remove

. ) 14
%
15 < DO NOT
\ @9)\ .%/” STRIKE SHAFT
6 [
10 '
\ v

i
-
N,

d TO HYDRAULIC

VALVE 27
\
DO NOT MEASURE Pressure Ahead of
v st ieSolo
ge sy MANUAL
* INTERNAL SERVICE NOT AUTHORIZED UNDER WARRANTY
Wheel Horse o418

Tractors & Riding Mowers

Figure 2-2  Automatic Transmission



SECTION 2 - SECTION TRANSMISSION 7

PART
ITEM NUMBER DESCRIFTION QUANTITY
Figure 2-2
AUTOMATIC TRANSMISSION

1 108368 Pump & Motor (Rebuilt P/N 219020) ... e e et 1
2 108320 GEAE 22 00 Lttt it e 1
3 108366 SRACEI- DV GOl . i i e s 1
4 936121 SNAPHNG B5/8 EXE ... 1
5 108319 LT 1
6 908149 BOIt B/ 8-16 X 51/ 2 it e e e 2
7 908040 BOI 3/8-16 X -1/ 2 ESlOK 1ttt iiiiat ittt e e e 1
8 911429 BOI B/ 818 X B-1/ 2 i e 1
9 915663 NUL 3/ 8-168 B . o it it e e e e e 3
10 108329 L0 o I = 1
1 108325 A POl O T AT L it et e e e 1
12 937009 WO KBY 178 X 5/ 8 .ttt e 1
13 920011 WaSher 172 QA 1
14 915665 N [V D K - T (o P 1
15 108326 PIvOl SPACEr (LONG) ... iitiii it e 1
16 108327 FrCHON SPACET (SO ) .. . i 1
17 100365 Washer-Opring DiSC ... 2
18 100305 NV AS - Pl 0N L 2
19 108333 Cam-Speed ContrOl ... oo e e 1
20 100309 e Lo PP 1
21 108881 LoCKNUt 3/8-18 HimTBNSIIE ittt vt s it st et et et ettt e e 2
22 106661 Lo T = o 1
23 908019 BOlt B/ 16-18 X 1 ESIOK ..o e e 1
24 111217 BT o =2 o (o 1
25 108364 Fitting (With 973620 O-RiNg) . .coviir e e 1
26 109377 Tube Assembly ...l ORI 1
27 108365 Elbow (With 973370 O-RiNG) ..ot 2
28 108323 Base-Ol Filer ..o e 1
29 908017 Bl B/ 1018 X 3/ L. ittt it e oia s tr e e e e 2
30 920082 0T =] 1= A 2
31 943460 PIUG 17 NPT e e 1
32 108335 L0 11T = TP 1
33 5991 T 0T 1
34 810243R2 R pair ManUal .. e 1
937089 Woodruff Key (ot illuStrated) ... ... e e 1



SECTION 3 - FRONT AXLE AND STEERING

/ CHECK RH CR LH THREAD
8 &5 \/ BEFORE ORDERING
- \/ 38/
@@/ 42 40
43

0527A
Wheel Horse.

Tractors & Riding Mowers

Figure 3-1 Front Axle and Steering



SECTION 3 - FRONT AXLE AND STEERING 9

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 3-1
FRONT AXLE AND STEERING

1 5638 PO Al o e e 1
2 1030 Grease Fitting Straight ... S SO 2
3 1481 Grease FitiNg 45 Dol ... oo e e e 1
4 6216 PN and Plale ..o e e e e 1
5 908015 Bl B/ 1818 X 1/ 2 e 1
6 920082 LOGKWASHET B/ 18 .. i e 3
7 113382 Front SpiNdIe RH L.t e e e 1
113381 FrOnt SpiNAle LH oo e 1
8 5618 BRI o e 1
10 102592 TieRodRH .................... e e 1
102593 e RO LH o e e 1
11 915693 B S NUL 3/ 824 i e e e e 4
12 6472 Flanged Bearing .. ..o i e e e e 1
13 908032 ol 3/B-16 X /4 s T
14 915663 L T T 1S T PP 3
15 114198 Lower Steering Shaft ... ... e 1
16 5210 Shim Washer 3/4 X 010 . e e X
17 1278 Shim Washer 374 x 050 .. o X
18 932035 COHEr Pin 3/16 X 1-1/ 4 e e 1
19 109733 L =T (T 1Y o oo o A PP 1
20 908037 BOI 3/ B-16 X =1/ e 2
21 915663 B S NUE B/ 818 ottt e e e e 2
22 1481 Grease FIHNG 45 DEOTEE . ....uiee it 1
23 6397 Bearing-Lower Steering Shaft ... 1
24 109189 Bearing-Upper Steeting Shaft ... ..o s 1
25 116318 Upper Steering Shaft ... o e e e 1
26 111383 L0 T T 1
27 909848 Eslok Set Screw 174-20 X 174 .o e e e e 1
30 117337 SHEEIING Wl . 1
31 933221 SN0l PN 1/ X 2 e e e 1
33 1278 B Er Lo e 2
34 104822 RetaiNiNg RiNg ..o e e e e 2
36 111646 G N o e e e e 1



10 SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

0644A
Wheel Horse.

Tractors & Riding Mowers

Figure 4-1  Clutch, Brake & Speed Control Linkage



ITEM

SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

PART
NUMBER

DESCRIPTION QUANTITY

O ~N N -

117329
116635
5983
5701
100304
116407
108904
108496
926694
100656
5701
116296
118860
908037
102025
102809
1230
108716
908036
920039
108717
108473
107938
908005
915111
112792
112791
106193
92001
7879
920009
911458
920007
915083
113454
915663
933135
118660
116315
116322
101853
16321
933171
915661
908003
933188
915662
908017
915692
915662
908016
116324

Figure 4-1

CLUTCH, BRAKE & SPEED CONTROL LINKAGE

Motion Control Lever

Knob-Motion Control LINKAge ... ...t e e e

Bushing ........
E-Ring .........
Spacer .........
Rod End .......

[T To 0T (o Ll UoT o o I P P P
Pivot Rod-Motion Comtrol Laver e

S.T. Bolt 5/16-18
Cam Bearing ..
E-Ring 1/2 ....

x 5/8

Parking Brake Laver .. ..o e
Knob-Parking Brake Lever ... o

Bolt 3/8-16 x 1-3/4

Spacer .........
Special Flanged
Spring .........
Cam Plate .....

Bolt 3/8-16 x 1-1/2
Washer 3/8 SAE

Spacer .........
Wave Washer .
Spring .........
Bolt 1/4-20 x 1

1Y )

ESlOK NUL 174 X 20 o o s et e

PivotRod ......
idler Pulley ...

Special Bolt 3/8-16 x 1-1/2 L e

Washer 1/2 SAE

Bushing ........

Washer 3/8 SAE
Bolt1/4-20x11/2

B NEE 174 SAE L ittt i ia e e ae e

Jam Nut 1/4-28
Cam Control ..
E.S. Nut 3/8-16

OPIT0l PN 37 32 X 5/ 8 ittt e e

Control Guide .
Control Bracket

L0Te e Y (ol = = Tod = I L=

Spring .........
Control Arm ...

Lo 0T o Il ol Y 7 e O O

E.S.Nut 1/4-20

Bolt 1/4-20 x 3/4

SPIrO] PN 7/ 32 X 7/ L

E.S. Nut 5/16-18

Bl B/ 1B-18 X 3/ 4

Nut 5/16-24 ...

StOP NUE B/ 18- oo i et e e e e
S0P Bl B/ 1818 1.ttt ot ettt e s

Rod Assembly



12 SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

/ <, 7z /
/ P2 |
' ! '
: 1 f }
H ! ri ';;*—,'-.‘: ,_,.--....,.u..-._"‘_'}_
1 | o= . LAY
P Ty /// 3 o 13
P I Ty
P ]
’ .
! r

rIORQ M“ﬂmw 0638A

Tractors & Riding Mowers

Figure 4-2 Clutch, Brake & Speed Control Linkage



ITEM

SECTION 4 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

PART
NUMBER

DESCRIPTION QUANTITY

W 0~ O kW N =

N — b b —a ok ok —d ek ek
BN Isdsara 23

114099
6254
116479
909848
101757
103125
109372
932017
5663
920009
108680
106719
2844
908144
908034
109371
109366
109356
908036
915663
920032
920009
932008
1278
1030

Figure 4-2

CLUTCH, BRAKE & SPEED CONTROL LINKAGE

Brake/Return To Neutral Pedal
Bushing ......
Collar .........

...................................................... R O I T

Estok Set Screw 1/4-20 X 174 ..o o

Spacer .......

SPNNG-Brake RetUrn Lo

Brake Rod-Front
Cotter Pin 1/8 x 1

E S NUL B/ 818 Lt i e e

Washer 3/8 SAE
Spring .......
Brake Drum .
Special Washer

BOl 3/ 818 X 41/ 2 i e

Eslok Bolt 3/8-16 x 1
Brake Band ..

T LGN 1Y o) 1Y o 1

Bushing ......
Bolt 3/8-16 x 1-1/2
E.S.Nut 3/8-16

Washer 3/8 US.

BT Ee T e T T

Cotter Pin 3/32 x 3/4

Shim Washer
Grease Fitting



14

SECTION 5 - HITCHES AND LIFT LINKAGE

rIOR U il Tractors &Riding Mowers

00000

Figure 5-1 Hitches




SECTION 5 - HITCHES AND LIFT LINKAGE 15

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 5-1
HITCHES

1 101711 Front HItoh HOUSING ..o e e e 1

2 105859 Latch-FrontHitch ... e 1

3 101750 T« PN 1

4 101751 ROd-Front HItCH LOCK ... et e et e e e e e 1

5 105797 T 8

6 101707 oo 1

7 8616 LS 11 o T 2

8 105316 CaD-LOCK RO .o e 2

9 1644 Drawhar HItCh L o 1
10 105269 Shaft-Drawbar HI O ... . e 1
11 979120 ST o 2
12 5618 [ = (12T R O 2
13 106634 HI G PN o e e e 1
14 933505 HairDin Ot . e 1
15 102644 MIG HITCI Plate ... . it e e e 2
16 102672 ROd-MId HItTh LOCK ... et iin et et e e e et s e et nn e ans 1
17 117930 Lateh-Mid HItGh . e 1
18 101017 o o1 1
19 911435 BOM B/ 8-16 X 1 L i e e 6
20 108881 B S NUE 3/ 8-18 i e e 6
21 8830 O 1
22 9038 €1 ]« U 1



16 SECTION 5 - HITCHES AND LIFT LINKAGE

Coat Shaft with Anti-Rust
Cempound, Texaco "L’
Light Code 1976, or
Equivalent

=
e e L,
. R B
5

Trunnion Position for
All Attachments

Extra Lift Height,

Snow Blade Only / Snowthrower

or
Generator

Rear Hitch/Tiller
Lift Cable

LENGTH ADJUSTMENT
Set to Have Mower Bumpers
Hit Footrests at Full Lift

Mower Lift
Mid-Mount Cultivator

0730A
Wheel Horse.

Tractors & Riding Mowers

Figure 5-3 Hydraulic Lift Linkage



SECTION 5 - HITCHES AND LIFT LINKAGE 17

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 5-3
HYDRAULIC LIFT LINKAGE
1 121100 0 0 1
2 933507 Hairpin Cotter ... s P 2
3 920017 L2 2 T 1= Y 3
4 106269 BUSING ..o e e s 2
5 106414 L= 6= T T 2
6 1121 KB 174 80, X 1-3/ 16 oottt e e e e e 1
7 106218 Bl CraNK L. 1
8 6739 0010 e o 1
g 933505 L= T O o - 1
10 106522 Lift CRain o e e 1
11 908019 Bl B/ 1B=18 X 1 o it e e e 1
12 920008 WSO B/ B L e 1
13 915662 T T | 15 1 T T 1
14 113445 110 > 7| TSP PRI 1
15 6229 BANNg .o s 1
16 5701 T 1
17 108903 LT 0T o T - U 1
18 908034 Eslok Bolt 3/ 8-10 X 1 oo e e e e e e 2
19 108315 Tube - Rear Lift Cable . e e e e e e 1
20 8830 L0 =T 1 T 1
21 933505 [ =10 T T @ 1 = 1
22 9200M aShEr 1/ 2 SAE . e 1
23 915663 s T T G T < L 1



SECTION 6 - SHEET METAL AND COVERS

18

0873A

Traciors & Riding Mowers

Figure 6-1 Sheet Metal and Covers



SECTION 6 - SHEET METAL AND COVERS 19

PART
iTEM NUMBER DESCRIPTION QUANTITY
Figure 6-1 ‘
SHEET METAL AND COVERS
1 113968 [ [ 1
2 17341 Hood Latch {includes 109236 Handle Ass’y & 109237 Latch Keeper) ......................c. 2
3 117432 POP RIVEE 1/8 X 204 ..o oo et e 4
6 105797 =] o PP PP PP 2
7 116745 (017 1= oo [ P 1
8 101850 et ee IS 1o Ta 3 LT« H U 1
g 932000 Cotter PIN 1718 X 172 L e [T UT TR 2
10 116746 BraCKET B H ..o e e 1
1 116747 BraCKE LH e e 1
12 900015 Carriage Bolt 1/4-20 X 374 ... it e 4
13 920007 VASNEY 1/ G A L it e e s 4
14 9NH661 L L LU I T O 4
16 923784 PO RIVET 178 X 232 L. ittt ittt e e e 2
17 109494 RH-Headlight Bezel ... oo 1
18 109495 LH-Headlight Bezel .................c.ociiiinnan. PN 1

5979 Nylon Bushing - used with Hood Brackets (not illustrated) ................con 2



20

SECTION 6 - SHEET METAL AND COVERS

S

0874A

Tractors & Riding Mowers

Figure 6-2 Sheet Metal and Covers




SECTION 6 - SHEET METAL AND COVERS 21

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 6-2
SHEET METAL AND COVERS
1 116327 Lo E= T 1 1
2 114871 Belt Support Bracket ... e 1
3 106261 Bt BraCKEt ... e 1
4 926694 ST BOM B/ 18-18 X 5/ 8 L it e 1
5 116309 Battery SUPPOI Bracket ... ..o e 1
6 900037 Carriage Bolt 5/ 16-18 X 3/ .. o e e 4
7 915662 Bk NUE 5/ 1B-18 o s 4
9 113938 T 1 o = (= 1
10 926694 ST BOI B/ 18-18 K B/ B oottt e e e 8
1 106454 e Trim e 1
12 118410 BIING GOV O i 1
13 116297 Side Cover LH oo 1
14 9108372 Sorew 1/4-20 X 578 BlaCK ...t 6
15 107069 BDBEA NUL L. e e e e 6
18 104248 €T 1 02T O 1
19 116315 St GOV Plate .. . i e e e e e 1
20 113962 R PN .o e 1
21 114432 LS PaNEl ... e 1
22 8830 L 0T O P 1
23 110142 B0 Trim o e 1
24 910837 SCrBW 1/4-20 X B/ B it i e 1
25 908015 Bl B/ 18-18 X 1/ e 2
26 900036 Bolt G/ 1618 X 5/ . i 4
27 102896 [0 T 1
28 114628 SWItCh Brackel .. ..o 1
29 114641 COKE SO .. o e 1
30 117266 I T e T P 1
31 121357 Console Cover Kit (Contains #115620 5-gauge cover, # 118410 Steering Cover,
{4) 118780 Screw #6 Plastite, & (4) 820270 Washers) .......cccoiiiiiiiiiiiiiii i e 1
32 116862 Rear HoodsStand Plate  ......coiiiiiiii ittt e 1
33 910839 SCTEW 1/4m20 X 7/ B i 1
34 908016 BOlt B/ 1618 X 5/ 8 . i i 6
35 113932 L (1101 T T T 1
36 117343 Latch Keeper (Included in 106825 Mood Latch) ... 2
37 923786 LS PO RIVEE 178 X 3D i e 2
117433 RS Pop Rivet 1/8 x.294 ....... e 2
38 920008 WESHEr B/ 18 B . it it e e e 4
39 114207 AU P 8
40 915661 E S NUE 17420 i o e e 6
41 920007 VASNEr 1/ 6
43 117191 FUSE Holder Bracket ... e e 1
44 910794 SCreW # 10724 X B/ 4 2
45 908002 SerEW #10-24 X B/ B e 2
46 915740 B S NUL F10-24 e 2
47 915661 E S NUL 17420 o e e 2



22

SECTION 6 - SHEET METAL AND COVERS

0854A

Tractors & Riding Mowers

Figure 6-3 Sheet Metal and Covers




SECTION 6 - SHEET METAL AND COVERS 23

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 6-3
SHEET METAL AND COVERS

1 114877 Bl GUANT ..o e 1
2 910837 BOrEW 1/4-20 X B/ 8 oo it s 2
3 116000 Carmiage Bolt 5/ 16-18 X B/ 4 L e e e 2
4 926694 ST BOIt S/ 1818 K B/ B o ittt it et e e 1
6 106222 FoOt Rest RH L. 1
7 106223 FOOt RSt LH . e e 2
8 107069 BpEEd NUL Lo 3
g 900037 Cartiage Bolt 5/ 16-18 X B/ 8 ..o it it i e 4
10 915662 B N B/ B8 L i i e e 7
1 7456 00 1= 3o 4
13 110636 FOOMESt Pad .o e 2
14 107951 Front Fender BraCKet ..o i e 1
15 908017 BOlt B/ 1818 X 3/ o 2
16 920008 BT e g IR Y O 2
17 109554 Support Bracket-Belt GUAard ........oooiiiii i e 1
18 108897 Fender SUpPOrt Bracket ... o e e 1
19 108464 V=T = T 18] o] o T A Y o I I 1
20 106236 Fuel Tank Support BH ... 1
21 208016 Bl S/ 16-18 X B/ B Lo 4
22 110960 =T 4 T =T 1
23 926694 ST BOIE 5/16-18 X 5/ 8 4
24 920008 BT T Y| T 4
30 915662 Eslok NUL B/ 1B-18 e e e e e 4
31 518211 T o o 2
a2 108457 L TE 10 S T 1
33 900214 Carmiage Bolt 5/ 18-18 X 3/ d .ttt e e 2
34 926671 BT Bt 1/ 420 X 1/ 2 3
908019 Bolt 5/16-18 X 1 (notillustrated) ... ... e e 2



SECTION 7 - ENGINE AND EXHAUST

24

e
,///, ﬂ%?//,.

0281A

:
:

Tractors & Riding Mowers

Engines

Figure 7 - 1




SECTION 7 - ENGINE AND EXHAUST 25

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-1
ENGINE
1 117350 Engine - 18HP Toro Power Plus 18HP P218G-I/10539A .. ... ..., X
2 116609 Engine Plate ........oooiiiii e N 1
3 908036 BOIt 3/ 818 X T-1/ 2 i e e 4
4 915663 | [T e T s o [ S N 4
5 908036 oIt /818 X 1T/ o i i i i e 4
8 920009 VASNEE 378 A i e 4
7 920083 (0T = T = RN 4
8 915113 ESlok NUE B/ B-18 L. i it i e e e et 4
12 908017 BOI B/ 1618 X 3/ ittt it e e 4
13 220082 oL 17T o T T AT T 4
14 913136 SOIEW 1/ 420 X B i ittt s 3
15 910331 SOrEW N 1024 X B/ o i e e 4
18 114217 AT DBl 0T e 1
19 114215 LI =TI oY T 1
20 114216 RH EXRAUSE GOV .o ittt et et et e e e e e e e e e 1
21 116470 MU L 1
22 114636 P B B X 3 i e e s 1
23 114764 ElDOW G0 DEgree .. ittt i s r i e e 1
24 114763 PP B/ B X ittt e e 1
25 5224 07T o 1
27 114214 Exhaust Gasket ... i e e e 2
28 111357 07« PN 1
29 81069711 Toro Power Plus Cylinder Repair Manual ... X



26

SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK

1909

Tractors & Riding Mowers

Figure 7-2 Toro Power Plus Engine Cylinder Block



SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK 27

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-2
ENGINE CYLINDER BLOCK

1 NN10851 L To Y = Lo T P 1
2 NN10338 o 0T T P P 1
3 NN10442  BOIL3/8-18 X 1-1/4 .o.oiieict e U UU T RUU SRRSO TRUURURTRRRI 5
4 NN10023 SR 00008 .ttt e e e e e X
5 NN10009 Crankshaft Rear Brg - Standard ... 1
NN10010 Crankshaft Rear Brg - 002 Under ... 1
NN10011 Crankshaft Rear Brg - 0107 UNAer ... et 1
NN10012 Crankshaft Rear Brg - 020" UNnder ... . 1
NN10013 Crankshaft Rear Brg - 0307 UNGEr ... it e 1
6 NN10022 B LT T A=) 1= PP 2
7 NN10002 1) O 1
8 NN10008 BB ING Pl o ee i e e 1
9 NN10001 CaMS Al BIg .o i e e e e e 2
10 NN10312 Ol Al .« i i e 1
11 NN10334 1] (o] o1 ad 1 [ VPP PPPPRP 4
12 NN10139 [0 1 '+ = 3N 1
13 NN10054 Exhaust Seat Insert - Standard ... e 2
NN10055 Exhaust Seat Insert - 002 OVBISIZE .iviii et ettt e 2
NN10056 Exhaust Seat INSert - 005" OVeISIZe ... ettt it 2
NN10057 Exhaust SeatInsert - 010" OVEISIZE ...t e 2
NN10085 Exhaust Seat Insert « 025" OVEISIZE .....ovvtiriri i i s r e e aea i 2
14 NN10035 Intake SeatInsert - Standard ... ... e 2
NN10036 Intake Seat Insert ~ 002" OVBISIZE .. viitiiiit e 2
NN10037 Intake Seat INsert - 005" OVEISIZE ... o ittt e et e 2
NN10038 Intake Seat Insart - 010" OVEISIZE ... i e 2
NN10039 Intake Seat Insert - 025" OVEISIZE .....c.vviii i e 2
15 NN10003 Front Crankshaft Brg. - Standard ... ... 1
NN10004 Front Crankshaft Brg - 0027 Under ... e 1
NN10005 Front Crankshaft Brg - 0107 UNGer ..o e 1
NN10006 Front Crankshaft Brg - 020" Under ... . ... 1
NN10007 Front Crankshaft Brg - 030" UNder ... e 1
16 NN10084 EXNaUst Valve GUITE .. oot e e et e e 2
NN10083 I e R =TT N €W o - T PP, 2
19 NN10421 SPHNG WASNET 378 ... . . ittt e e 5
20 NN10336 T T 2
21 NN10148 =T T T 1
22 NN10156 2 F 117 P PP 1
23 NN10322 LY | P 2
24 NN10821 BH VaIVE GOVl - ettt ettt it ettt ettt e 1
25 NN10151 7ol 121 T U PP 1
26 NN10822 L= Y- = P R 3
27 NN10129 TAPPEE = SEANGANT L. e e e 4
NN10130 TaPPEt B02" OVBISIZE ... .o it e e e e 4
NN10131 TapPEt 004" OVBISIZE .....tet ittt ae e s s e e ety e 4
28 NN10075 KR VIV ot in ettt et et e e e et e e e 2
29 - NN10076 EXNAUST VAV ..o ittt e e et e e e 2
30 NN10370 Bl 17420 X -3/ 4 ittt e e e e et 2
31 NN10077 Y210 < 38 ] o 4 T 4
32 NN10082 SIING LOCK ottt e e e e 8
33 NN10326 INTAKE VaIve Sal ... e e 2



28

SECTION 7 - TORO POWER PLUS ENGINE CYLINDER BLOCK

25_—%\54

B—C

1909

Tractors & Riding Mowers

Figure 7-2  Toro Power Plus Engine Cylinder Block




SECTION 7 - TORO POWER PLUS CYLINDER BLOCK 29
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-2
ENGINE CYLINDER BLOCK (CONT’D)
34 NN10385 BB 37818 X 5/ 8 ittt ittt it e e 2
35 NN10307 T8 1T 1
36 NN10070 Cylinder Head Gaskel ... ... i s 2
37 NN10080 Right Cylinger Head ......... oottt e e e 1
NN10079 Left Cylinder HEAO ... i e 1
38 NN10078 RetaiNINg WWaS O, ottt et e e 4
39 NN10387 SOTBW 8 X B/ Lottt 1
40 NN10363 Flat Was T 1/ 4 e e 18
41 NN10382 SpECIAI BOI 23757 I0NG ...ttt ae et e e et e 18
42 NN10359 Flat Copper Washer 1/4 e 2
44 NN10081 R0 11T - o PSR 4
45 NN10257 Complete Engine Gasket Kit ... .o 1
NN10561 Valve Grind/Carbon Removal ... .. ..o e 1
46 NN10136 O PUM D O B ... i i e ettt e e e 1
a7 NN10134 Ol PUMP-Gasket Kit ...ooie e e 1
48 NN10419 SPIING WaSNET .. e e 2
49 NN10369 BOM 1/ 420 X T i s 2
50 NN10383 B0l B/ 82 X 7/ B i 1
51 NN10361 Flat Copper Washer 3/8 ..o i e e e 1
52 NN10133 L 0L T.1T J 1
53 NN10135 P UM B 1
54 NN10088 Piston {Includes Pin & Retaining Rings) - STD ... ... o 2
NN10089 Piston (Includes Pin & Retaining RINGS) - 005" .. vt e, 2
NN10090 Piston {Includes Pin & Retaining Rings) - .010" ... 2
NN10021 Piston (Includes Pin & Retaining Rings) - 0207 ... 2
NN10092 Piston (Includes Pin & Retaining RINGs) - 030" ..o e 2
NN10093 Piston (Includes Pin & Retaining Rings) - 040" . ... .. 2
55 NN10100 1= (o T T T 2
56 NN10345 Retaining RiNg .o 4
57 NN10101 Piston Ring Set-Standard ... ..o 2
NN10102 Piston RiNg Set 005" OVErSIZE ..ot e e e 2
NN10103 Piston Ring Set 010" QVEISIZE ...ttt e P
NN16104 Piston Ring Set 0207 OVersize ... ...t 2
NN10105 Piston RiNg Set 0307 Oversize . ..o i 2
NN10106 Piston Ring Set 040" OVEISIZE ... .. i 2
58 NN10121 Rod w/ BORS & NULS - ST, L. ittt et e 2
NN10122 Rod w/ Bolts & NULS - 0107 .. e e e 2
NN10123 Rod w/ Bolts & NUS - 0207 . 2
NN10124 Rod w/ bolts & NUS - 0807 ..o e 2
59 NN10120 SpeCial Rod Bolt ..o e 4
60 NN10428 L0 oo T e T A T 4
64 NN10150 Breather Cap and Valve ... 1
65 NN10149 BreatNEr TUDE ... it e e 1



30

SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL

Wheel Horse.

1911

Tractors & Riding Mowers

FIGURE 7-3 Toro Power Plus Crankshaft, Camshaft & Flywheel




SECTION 7 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL 31
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-3
CRANKSHAFT, CAMSHAFT, FLYWHEEL

1 NN10773 CraNKS At . 1
2 NN10343 Retaining Ring ... T 1
3 NN10439 SPECI Al WaB T ..o i e 1
4 NN10438 CranKSNA  GBar ..o ittt e 1
5 NN10330 AN KBY . . i e 1
6 NN10215 Retaining RiNg ..o e e 1
7 NN10221 GOVAINOr CUR HUD o e e e 1
8 NN10222 LT o IT =T g T O T | o PP 1
9 NN10328 GOVEINOr Ball ..o i e 1
10 NN10330 OOOIUI KBy e e e 1
11 NN10033 Camshaft (Includes item 13) .. .. 1
12 NN10029 Camshatft Gear (Includes Gear,spacerand Plate) ... 1
13 NN10030 Special Thrust Washer ..o e e 1
14 NN10214 L1 1 =T T T 1
15 NN10171 Flywheel {Includes RiNg Gear) ..o e e 1
16 NN10021 Special Hox HA Cap SCrew ... e e 1
17 NN10422 Spring Lockwasher 7/16 ... e e 1
18 NN10335 Flat WaShEr 7/ 06 L i e 1
19 NN10409 Flange Lock Hd. Screw #10-24 X 3/8 ... it e 6
20 NN10416 Hex Hd. Locking Cap Screw 5/16-1B X 172 i, 4
21 NN10496 LT a1 o7 = T O 1
22 NN10024 RiNg GEar ..o e 1
23 NN10332 FlywWheel KBy .o e e e 1



32

SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET

“’I II' 1912

Tractors & Riding Mowers

Figure 7-4  Toro Power Plus Qil Base Fill Tube and Bracket




SECTION 7 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET 33
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-4
OIL BASE FILL TUBE AND BRACKET

1 NN10018 Qil Base (Includes All Plugs and Plug Gasket ........ocoiiiii e 1
2 NN10565 Ol Base Gaskel ..o 1
3 NN10421 Spring LOoCKWasher 3/8 . 4
4 NN10379 AP SOrEW B/ 8-18 X 33/ ittt i e e 4
5 NN10682 B0 HO. PIUg 3/ oo s 2
6 NN10015 Special Hex HA. PIUG ..o e e e 1
7 NN10014 Hex HA. Plug Gaskel ... 1
8 NN10138 Ol PUMP INtAKE U oot e ettt e e 1
9 NN10159 Qil Fill Cap and Indicator (Includes "O" RiNg) ... e 1
10 NN10323 L =T 3 0T = T o 1
1 NN10162 Fill Tube Bracket ..................ot. e e e 1
12 NN10161 Oil Fill TUDE-ChIomMeE 15-3/4" Lg. .ottt e e e et e e e e 1
13 NN10325 Gl Fill TUBE SBAI ...t e e e 1
14 NN10407 Pan Hd. Serew #10 X 1-1/4 o e e 1
15 NN10431 LT 1= Yo N T 1



SECTION 7 - TORO POWER PLUS OIL FILTER

34

1913

]
:

<1
:
5
kel
=
[+
g
5]
&
P

Figure 7-5 Toro Power Plus Qil Filter



SECTION 7 - TORO POWER PLUS OIL FILTER 35

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-5
OIL FILTER
1 NN10141 LT I 1L =¥ = o1 (- 1
2 NN10360 Flat Copper Washer 5/16 ..o e 2
3 NN10373 Hex Hd. Cap SCrew 5/ 16-18 X 1 ... i e e e e a e 2
4 NN10146 0TI 11 = ] =T T O O 1
5 NN10391 Hex HA.Cap Screw #10-32 X 3/8 ... it e e e e 2
6 NN10455 Oil Filter Adapter Gasket ... ...t i e et 1
7 NN10147 L I =111 PP 1
8 NN10465 [T 1= =Y T o PP 1
9 NN10823 €T = P P 1



36

SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS

2

™18

1914

Figure 7-6  Toro Power Plus Gearcase and Ignition Controls




SECTION 7 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS 37

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-6
GEARCASE AND IGNITION CONTROLS

1 NN10825 Gearcase Kit (Includes ltems 2 thru 9,13, 19, & 20) ... 1
2 NN10329 Governor Shaft Bearing ... ... i 1
3 NN10826 Governor Shaft and ArM=CRIOMEA ... oo oo 1
4 NN10216 GOV Shalt YOKE ... e 1
5 NN10388 Pan HA. Serew #8-832 X B3/ B i e e 1
6 NN10335 Governor Cup Stop Dowl Pin ... e 1
7 NN10310 GOVerNOr Shaft Ol SEAI .. et ieiot et et ettt 1
8 NN10327 Governor Shaft Ball BEaring ... 1
9 NN10320 Crankshaft Ol Seal ... . e 1
10 NN10019 Gearcase Mounting Gasket ... ... .o e e 1
1 NN10374 Hex Hd. Cap Screw 5/16-18 X 1-3/4 . o i e e e 4
12 NN10360 Flat Coppar Washer B/ 18 .. ittt et e e e e e et e 5
13 NN10210 N aCUUM PO U oo e e e 1
14 NN10352 Gear GOV Sl ... e e 1
15 NN10418 LOCKWaSEr #10 . e 3
16 NN10426 0T - 1
17 NN10518 SO W/ T MINGlS .. 1
18 NN10290 Stator Leads Terminal ..o et e e e 3
19 NN10301 N ACUUM PO G . e e e 1
20 NN10211 VACUUIM POt A . it ie ittt e e et e et 1
21 NN10280 Terminal Connector Body Kit (Includes TerminaiS) ..........ooooiviiii i irienin e ees 1
22 NN10444 o030 T ] T o O 1
23 NN10389 Seilf-Lock Hex Hd. Mach. Screw #10-32 x 1 ... i 3
24 NN10394 HexWasher Hd. Serew #10-32 X 3/8 .. i i e e rn e a s ee e 2
25 NN10424 [0 T g1 T 4T O I T 2
26 NN10346 RetaiNING Gl ..o 1
27 NN10414 Hex Washer Hd. Cap Screw 1/4-20 X 5718 .. .o 1
28 NN10261 Voltage Regulator-20 amp ... i e e 1
29 NN10243 Plate Gasket ... i e 1
30 NN10515 Ignition PIUNGBE COVEE ... . e e e s 1
3 NN10245 Battery Ignition Coil w/NULS ... i i s 1
32 NN10247 To [aT) T T = e (o S 1
33 NN10517 LT LT T 2
34 NN10253 Spark Plug Cable-07 Long ...oooioiiiii e 1
NN10254 Spark Plug Cable-18.5" LONG ....oivuiuiiiieiiiia e 1

35 NN10419 [ oo o= I O 2
36 NN10248 Hex Flange NUL oo e e e e a e e 1
37 NN10348 L 1 T S PPN 1
38 NN10368 Hex Hd. Cap Screw 1/74-20 X 5/8 .. i e e 1
39 NN10249 X Flange NUL L. i e et e e 1
40 NN10396 Hex Washer Hd. Screw 1/4-20 X 1 ... i e s s e e 1
41 NN10408 Hex Washer Hd. Screw 1/4-20 X 1 ... o i e s 2
42 NN10516 Ignition Module INSUIEOr ... ... e 1



38

SECTION 7 - TORO POWER PLUS AIR CLEANER

1915

20
Tractors & Riding Mowers

Figure 7-7  Toro Power Plus Air Cleaner




SECTION 7 - TORO POWER PLUS AIR CLEANER 39

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-7
AIR CLEANER
1 NN10427 WING NUL 1/4-20 oot e e e e 1
2 NN10446 AU CIBANEE GOVl o ittt ittt e e e e 1
3 NN10176 Alr Cleaner Foam Eloment ... o ittt 1
4 NN10175 F T O] =T TaT= T =T 2 T= T 1 S P 1
5 NN10430 Hex Washer Hd. Flange Nut 5/16-18 ..o e 1
6 NN10827 F 2 =T T o o TV T T 1
7 NN10406 Hex Washer Hd. ST Screw 1/4-20 X 3/8 .. i i 2
8 NN10398 Hex Hd. Mach. Seraw #10-82 X 1 - 1/ 2 L. iitiiie it et e e 3
9 NN10365 [ TR =TT 1= T T U S 3
10 NN10193 F N L= (=T (o o = PO 1
" NN10187 A K TUDE .ottt e e e 1
14 NN10186 F YT =T T TN o) oo o QO O R 1
16 NN10302  Rubber Grommet - 3/4" HOle ... oo s 1
17 NN10177 a1 A = S OO 1
18 NN10429 [ T I B o O PP 1
19 NN10272 AIr Cleaner S SPaCET .. i e e 1
20 NN10276 Capacitor (B0 WD} ...ttt e e e e 1
22 NN10390 Hex Washer Hd. Scraw #10-32 X 5/8 .o iiiiiiii i e e 1



40

SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD

Wheel Horse 1910

Tractors & Riding Mowers

Figure 7-8 Toro Power Plus Intake Manifold



SECTION 7 - TORO POWER PLUS INTAKE MANIFOLD 41

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-8
INTAKE MANIFOLD
1 NN10855 Carburetor (Includes Mounting Gasket, Elbow and "O” Ring)
See section 7-9 for complete carburetor breakdown) ....... e e 1
2 NN10235 Carburetor t0 Adapter Gasket ......oo oo 2
3 NN10856 HOS 177 oottt e e e e 1
NN10306 T =0 T PP 1
NN10857 HOSE 157 i i e 1
4 NN10420 LOCK WS 1/ 4 e e a e 4
5 NN10777 Intake Manifold ... o e e 1
6 NN10419 SPIING LOCKWASHET 1/ i v et et et 2
7 NN10372 Sorew Hex HO. 1/4-20 X 1-3/8 .. i i e e e e e 2
8 NN10375 SeraW HeX HO. . i e e 4
9 NN10348 0 1
10 NN10236 GaSKEt .. i 2
Ih NN10389 Sorew Hex Ha. 1/4-14 X 1/ 2 it e e e e e et et e e e a e e aranes 1
12 NN10342 Retaining Clip Rod to Carburetor ... ..o 1
13 NN10227 Governor Control ROG ... e s 1
14 NN10423 L T o 1 1
15 NN10362 Flat WaSher B/ 18 . i ittt e e e e 1
18 NN10829 00T 1o I - 2
NN10789 L0 = R Il - RN 1
17 NN10305 HOSE B 8 it i e e 1
NN10447 T T 1
18 NN10299

Barbed Fitting ..o o e 1



SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS

42

1917

Tractors & Riding Mowers

Figure 7-9  Toro Power Plus Carburetor Components



SECTION 7 - TORO POWER PLUS CARBURETOR COMPONENTS 43

PART
ITEM NUMBER DESCRIPTION QUANTITY

Figure 7-9

CARBURETOR COMPONENTS
1 - NIN10209 Fioat Kit {Includes Float, Pin and Valve) ... ..., X
2 NN10807 Repair Kit (Includes Screw and Plug Package, Gasket Fackage, Float Valve, Idie Adjustment

Needle and Spring, Mounting Gaskets, [dle Limit Cap) ........coooiiiiiiiiiiiii e X
4 NN10858 Variable Jet Kit-Optional (High Altitude Application Includes Power Jet and Gasket, Retainer,

Power Needle Spring, Power Needle and Power Plug Gasket) ... . X
5 NN10859 LB Bt o e 1
6 57-9050 PO JBt e 1
7 NN10207 Choke Shaft Kit {Includes Choke Valve, Valve Set Screw and AirFilter) ............................. 1
8 NN10208 Choke Lever Kit {Includes Choke Lever Ring, Choke Spring and Choke Collar) .................... 1
9 NN10811 Throttle Shaft Kit (Includes Valve Set Screw, Air Filter and Throttle Valve ...................... ... 1

St i
Ldrey



SECTION 7 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

44

A MW‘ k&§v
\\\\\\\\N%N..N\\N\““““\\\\

/ 1257} @§

/
X

1061

§
i

Tractors & Riding Mowers

Figure 7-10  Toro Power Plus Blower Housing and Governor



SECTION 7 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR 45

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-10
BLOWER HOUSING AND GOVERNOR
1 NN10831 Blower HOUSING .. e e 1
2 NN10392 Washer Hd. ST Screw 1/4-20x7/16 ... ..ot Py 1
3 NN10170 Cylinder Air HouSing ..o s 1
4 NN10860 Cylinder Air HOUSING .. ... e 1
5 NN10393 Washer Hd. ST Screw 1/4-20 X 5/8 ... vt e 2
6 NN10357 Flat Washer 1/4 e 2
7 NN10417 Washer Hd. Serew 5/ 16-18 X 3/4 L . i e 2
8 NN10393 Washer Hd. ST Screw 1/4-20 X 5/8 .. .. i 4
9 NN10289 Alt. Leads Wire Clamip ... e 1
10 NN10356 o R =1 i I O 1
1 NN10217 GOVErnoOr SpriNg-0 Ball ... e 1
12 NN10440 Cable ClamID oo e 1
13 NN10508 Cable BraCKet .. i 1
14 NN10395 BT Sorew #10-32 X 1/ 2 1
15 NN10410 ST B CraW #6-32 X B/ 8 L i i 1
16 NN10219 Lo oY= £ = T 1
17 NN10507 Governor Control Armw/0 SWIVEL .o 1
18 NN10397 Washer Hd. Cap SCrew 1/4-20 X 1/ 2 1.t o et e e e e e aaaa e 2
19 NN10357 Flat Washier 174 e e 1
20 NN10218 Control Arm BUSKING ... .o e 1
37 NN10340 Black Nylon Bushing ......cccoioiiniiii e e e e 1
38 NN10414 Washer Hd. Cap Screw 1/4-20 X 5/18 ... it i s 4
39 NN10861 b1 o AT LT TUT= o 1
49 NN10406 Washer Hd. Serew 1/4-20 X B/8 .o 4
55 118530 Nameplate LOGO ... i 1
56 NN10296 LtiNG BraCKet .o i 2



SECTION 7 - TORO POWER PLUS STARTER

46

1062

Ml Tractors & Riding Mowers

Toro Power Pius Starter

Figure 7-11



SECTION 7 - TORO POWER PLUS STARTER 47

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 7-11
STARTER
1 NN10268 Starter, Complete - See Components Below ... i e e 1
2 NN10262 Bushing Kit {Includes Front Bushing and Rear Cap w/Bushing) ........................ 1
3 NN10263 Starter Brush Kit (Includes Positive Brush (2) and Negative Brush w/Pigtaily ....................... 1
4 NN10264 Starter Brush Holder (Includes Brush Holder w/Negative Brush) .................... 1
5 NN10265 Starter Hdwr Kit {Inciudes Solenoid Screws (2), Brush Holder Screws (2), Thru Bolts (2),
Armature Shims (2}, Pinion Stop Collar, and Pinion Retaining Ring) ..., 1
6 NN10266 Starter Shift Lever Kit {Includes Shift Lever, Wear Plate and Rubber Plug} .......................... 1
7 NN10270 Starter Clutch (Includes Pinion Gear w/Clutch) ... 1
8 NN10271 DSt Bl ...t s 1
9 NN10363 Flat WaShEr B/ 18 oo e e e e 2
10 NN10376 Cap Serew B/16-18 X 3-1/2 o 2
11 NN10269 Starter Sclenoid Kit {Includes Solenoid, Spring and Plunger) ... 1
12 NN10834 B G WS T o i i e 1
13 NN10833 ST B/ 1B L i e 1



SECTION 8 - CHOKE LINKAGE

48

ﬂf:/d?ssofz// ../

PR

bt}
RIS AL LU
' =
i -
iy s
7llfia )

N
/Itlllllff;
5

1060

Horse.

Tractors & Riding Mowers

Toro Power Plus Choke Linkage

Figure 8-1



SECTION 8 - TORO POWER PLUS CHOKE LINKAGE 49

PART .
ITEM NUMBER DESCRIPTION QUANTITY
Figure 8-1
CHOKE LINKAGE
1 NN10364 It WaSher 10 L e e 2
2 NN10233 Chokelever ... e 1
3 NN10231 0] VL= I S N 1
4 NN10513 ChoKe Cable BratKal .. .. it it ittt e e e e e et e a e e 1
5 NN10412 Washer Hd. Cap Screw #10-32 X 1-1/4 o 1
6 NN10400 Shoulder Serew #10-32 X B4 .o i i e 1
7 NN10424 [ To T 1= G [ O PSPPI 1
8 NN10230 07T I =Y Y 1
9 NN10410 MACHING SCrEW #B-32 X 375 ittt et e e et 1
10 NN10333 020111 =T DTSR 1
11 NN10395 Washer HO. ST Scraw #10-32 X 7/8 ... i i e et 1
12 NN10440 [0 3T T LN ] o S P 1
13 NN10830 07 1+ J O PP 1



50 SECTION 8 - TORO POWER PLUS THROTTLE, CHOKE AND FUEL CONTROLS

1053

Tractors & Riding Mowers

Figure 8-2 Toro Power Plus Throttle, Choke and Fuel Controls



SECTION 8 - TORO POWER PLUS THROTTLE, CHOKE AND FUEL CONTROLS 51
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 8-2
THROTTLE, CHOKE AND FUEL CONTROLS
1 115392 12 = o 1o 1
2 116454 KNob-Throttle Control ... ... e e e et r e e e e e e e e e e e e 1
3 114027 0400011 00T 4 (o 1
4 116454 Knob-Choke Control ..o 1
5 9107922 Screw NE 10-24 X 172 Black ... .o 4
6 915740 [ o 8 11 T = 4
7 113372 [T T 1
8 113358 Fuel Level Sender .......... e e aaae 1
9 910807 SereW NI 10-832 X 1/ i 5
10 920079 [0 Tod 0= T =T T e 5
13 114012 Fuel Tank (includes items 20 & 21) ... . 1
14 113926 Fuel Cap (iNCludes IBmM 18] .o i e e e e e e 1
15 106931 R {TT o] oT=T T U 1
16 926697 ST BOI B/ 1618 X 1 o 2
17 920039 L= T A= R I 2
18 908016 Bl B/ 18-18 X B/ B .ottt s 3
19 920082 LOCKWAS BT B/ 16 L e 2
20 104047 RUBEE BUS NG .ot e et e e 1
21 104048 FUel Shut-Off Valve . e e e e e e 1
22 103787 FUBT LINe B i, o i e e e 1
23 108898 00T 4012 T =T -+ PP 2
24 114767 HOSE Clam D 4/ 18 o e e 1
920262 Washer 63 x 1-1/8 x 015 (notillustrated) ... ... 1
25 NN10302 Fuel Line 12 in. (Vendor nr 5080707 ) ..ot e et 2
26 NN10212 Fuel Pump (Vendor Nk 149-1982) .. i i 1
27 NN10403 S.T Plan Hd. Screw nr. 10-24 x 5/8 (Vendor nr. 815-0858) ........coiiviiiiniiii e 2
28 NN10303 Hose Clamp 1/2 (Vandor nr 803=0731) ... i e e e e e 6
29 NN10211 Fuel Fitting Cap (Vendor Nr 148-1321)  o..iiii i i e i e ia s ie e as 1
30 NN10301 Hose Clamp 7/16 (Vendor Nk 503-0301) ..o e e 1
K NN10213 Fuel Filter (Vendor nr 148-2005) ...t e e e e e e 1



52 SECTION 9 - ELECTRICAL SYSTEM

CHASSIS GRD

Wheel Horse.

//IWEQ\ /7 33——'@ 0\

)

L
Ve

\

1175A

Tractors &Riding Mowers

Figure 9-1  Electrical System




SECTION 9 - ELECTRICAL SYSTEM 53

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 9-1
ELECTRICAL SYSTEM

1 111216 ignition Switch (W/101884 & 920160) ... e 1
2 920262 WaASher B4 x 1 178 X 015 i e 1
3 101884 SPECIAINUL ...t ee e TSRO 1
4 111220 o T o] s 0 1= 1
116738 Padded Ignition KeY ... oo e e 1
5 117372 Wiring Harmess ASSEMDIY ... i e e e 1
6 105302 Connector Body - Ignition Switch (Partof 5) ... 1
8 114626 6-Light Circuit MOGUIE ... ouii e et 1
9 120930 Fuse Body (Part Of B) ... oo e 1
12 114594 Fuse 10 AmMp - ATO OF AT L. e ittt e it 1
109101 Fue 20 AMP - ATO 0F ATC .ottt it e ettt ettt e a et e e as 1
NN10277 Fuse 30 AMP - ATO OF AT . it e e e e e en e eas 1
13 111642 SWItCh INSUIBTOr BarriEr . ottt e e e e e 2
14 114240 LT L 11+ 1 O N 1
16 113466 Fuel Gauge (INCIUAes em 22} ... i e e e e e 1
17 105805 BB Al UL L i e e e 2
18 111488 (o) a0 o1+ GRS 1
19 926671 ST BOR 1/ 4e 20 X 1/ e 1
20 111332 IMterlOCK SNap SWICR e 4
21 113468 Voltmeter (INCludes item 22) ... o e 1
22 114016 MOUNTING BIACKET ...\ iitee e e et e et e e e et s e e 2
23 915551 N T 0 7 10
24 920079 LoCKWaSEr 10 . it e i 10
25 113469 Hourmeter (Includes iem 268) ... ... .o i e 1
26 114017 MOUNtING Bracket ... . e e 1
27 915962 Nut W/External Lockwasher #8-32 ... i 2
30 920004 VASNEr 8 G L i e 3
31 920078 LOCKWASIEr #8 .o i i i e 3
32 114270 F T Lo o =Y LT O 1
33 910948 SOIEW -0 X B/ A i e e e 4
34 915732 Elast. NUL F8-40 i it e s e e e 4
40 910783 SOIBW #8-32 X T 1/2 1oiuttieeeee e tee e oo e e e et e 2
41 111498 L0701 T4 T= T2 o) L U 5
42 113191 [ Te 41U} o PSR 1
43 113180 B [=Ec =11 el o PP PP 1
44 3023 O8Il s X
45 920079 Lockwasher #10 (OptoNal) .....cooniiii i e e e 4
46 105202 Tail Light Base W/BUID ... e 2
47 910808 Screw #10-32 x 5/8 (Optional) ... .. i 4
48 112564 TaIlGRE NS . .ttt e 2
49 109045 Light Bulb (AUIO #194) .. . . e e e 2



54 SECTION 9 - ELECTRICAL SYSTEM

VOLTMETER
16 63 22

23

\ 24
( W“@
%} RN v

VO e
A

63 \./ . ‘;“@ 23

N

74\
23‘\

FUEL GAUGE

TORO‘ mmw 1175A

Tractors & Riding Mowets

Figure 9-1 Electrical System



SECTION 9 - ELECTRICAL SYSTEM 55

PART

ITEM NUMBER DESCRIPTION QUANTITY

Figure 9-1

ELECTRICAL SYSTEM (CONTINUED}
51 923795 Poprivet 3/16 x 402 Aluminun (Production) ... 4
52 915551 NUt #10-32 (OPUONEAD - oo e e e 4
54 113118 9-Terminal Connector-Female I UUTU RO PR PRTRRPRPRRRRO 1
55 114632 12-Terminal Connector-Male ... o e e 1
56 114633 7= 001 o MR NP 12
57 113193 Transmission Ol TEMP. SWILCH - ..eieet oot e e et e e e e 1
58 114767 o1y 1o T < A L T O 1
61 115230 LT Coa T 1 » O O PPN 1
62 116397 R lAY .ttt 1
63 117010 Lamp-MINEBIUIE .. e e 2



56 SECTION 9 - ELECTRICAL SYSTEM

0
29 10\
/ REG/REC B+
% =7

16

REG/REC AC
TACHOMETER “ Bt COIL

GRD TG
ENG. BOLT

11758
Wheel Horse.

Tractors & Riding Mowers

Figure 9-2  Electrical System



SECTION 9 - ELECTRICAL SYSTEM 57
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 9-2
ELECTRICAL SYSTEM

1 114210 Cable - Battery Ground (247 ..o e 1
2 113925 Cable - Battery (+) 10 So1enoid (407) ... 1
4 109553 B = T oY OO 1
6 208003 Bl 17420 X B/ oo i e e e 2
7 920007 AN 174 S A L. i e e e 4
8 915661 B N 1/ 420 it e e s 5
9 115877 Battery - Low Maintenance (280 CCA) ... ... 1
10 106498 o EE Y 1= 0 T P 1
1 113969 Hook - Battery HO DOwWn ... .. i e 2
12 113010 Battery HOld DOWN ROG ... i et ittt e e e 1
14 920081 [ 0T o] 14T ] 1= i 2
16 NN10294 Engine Wiring Harmess ... 1
17 NN10274 High Engine Temp. SWiloh ... .o e e 1
19 NN10278 2-Terminal Connector - Male ... i e 1
20 114052 Headlight Hamess oo e e 1
21 109357 2-Terminal Connector - FemMaAlE ... ..o e e 1
26 NN10348 01 T T 1
27 NN10399 Serew 1/4-10 X 1/ 1
28 NN10425 INt OOt WaShEr 1/ o e e 1
29 NN10281 O-Terminal Connector - Male ... e e e 1
30 NN10279 [3T0Te: (=1 R 07+] 1) - o) AR PN P, 1
31 102881 LT o [T | T S 2
32 109459 I D e e 2
33 926671 Bolt Hex 1/4-20 X 1/ 2 ST oo et e 2
34 8830 07T T N 1
35 3023 o T o o | X
36 100571 0T 1L T 1= T X
37 NN10273 Low Ol Pressure SWitCh ... i e ae et e v ettt 1
38 114721 =TT T 1] o =22 25 S 1
39 116497 WVING N e e e e e 1



58 SECTION 10 - HYDRAULIC SYSTEM

N\/ﬁ

51
T~ 50
B3
15—
/ 7
HYDRAULIC VALVE TO TRANSMISSION
REPAIRKIT  —§—» CHARGE PUMP QUTLET
SELECT KIT FOR @~
VALVE BEING SERVICED
IDENTIFY BY STYLE
OF VALVE HANDLE. ] 2%
23

TO BOTTOM
FRONT PORT ¥

TO BOTTOM
)\ REAR PORT

ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOROTHERVALVE 18—,

HYDRAULIC ' ROUND-WIRE RETAINING
LIFT VALVE / RING - ORDER

AND 5 REPAIR KIT ITEM #9
CYLINDER .| 33 l

REPAIR MANUAL
HYDRAULIC
CYLINDER

- ﬁ@ REPAIR KIT
E——— L)

32
1215A

Tractors & Riding Mowers

Figure 10-1  Hydraulic System



SECTION 10 - HYDRAULIC SYSTEM 59
PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 10-1
HYDRAULIC SYSTEM

1 119340 Hydraulic Cylingder ..o e 1
2 101699 Service Assembly Cylinder Repair Kit .......................... P 1
3 932017 COEE PN 1/ X T o it i e e e e e 1
4 932997 ClaVis Pin 1/ 2 X 1/ 4 o e 1
7 114000 Hydraulic Valve . e 1
8 109081 Service Assembly Valve Répair Kit ... 1
9 109088 Service Assembly Cylinder Repair Kit . ... 1
14 121110 VaAIVE HaNAIE . 1
15 915661 S NUL 17420 o i e et e e e e s 2
17 932000 Cotter Pin 1716 X 1/ 2 e 2
18 110124 Hose-Valve To Cylinder 147 o 1
19 110125 Hose-Valve To Cylinder 0% o e 1
20 100571 071 1= I T X
21 106267 TN Yo T e T (14 o= D 1
22 908009 B0t 1/ 420 X 2 o i e 2
23 973370 L0 T 4
24 973310 O RING o 4
26 8830 Lo T SN 1
29 932120 Clavis Pin 174 SAE ... . 1
31 810242R3 Repair ManUal ..o i e 1
32 110126 LT o= o7 1
33 1278 S WA . i e s 1
34 110504 Hose-Transmission To Valve 297 (73.7 CM) ..o et 2
36 116307 7 1
45 116634 6 o] o 1
47 116302 070 1o 1
48 932008 COtEr Pin 3/ 32 X B3/ 4 o i e e 1
49 920008 aBHEr B/ 18 S L ittt e e s e 1
50 116305 Control Rod BraCKet .. ..o e e 1
51 908003 SreW 1/4-20 X B/ e 1
52 915661 E S NUL 1/ 4-20 i e 1
53 933198 SPINOl PiN 7/ 32 X 7/ B o tte ittt e e e 1



60

SECTION 11 - WHEELS AND TIRES

Wheel Horse.

1325A

Tractors & Riding Mowers

Figure 11-1  Wheels and Tires




SECTION 11 - WHEELS AND TIRES 61

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 11-1
WHEELS AND TIRES
1 109500 GrEASE FIiNG ..ottt et et e e e 2
2 117399 Front Wheel (inciudes items 1, 10 & 11) .. . e 2
3 17127 Frt Tirg 16x650-8 TUf Trd ... . e as TR 2
7 116744 Rear Tire 23x950-12 Turf Tread ..o e 2
9 111516 BREar WE el 127 .o ot e e e 2
10 5108 Y= Y= (= o T N 4
1 110513 ST I T T o O 4
13 111951 [0 T T SN 2
14 932026 COtEr PN 5/ 32X 1 1/ i e e e 2
15 111952 Special Hub Cap Washer .. ... 2
16 1278 ShimM WaAShEr 080 Lo e X
17 5210 SHIM WaSher 010 X
18 105763 HUb Rear Whl 1 178" LD, . e et et 2
19 915236 JaM UL B/ B8 ittt e e e e e 4
20 909554 St SCrEW B/ 818X T .ttt e 4
21 937108 Woodrutf Key 174 x 1878 2
22 1004 UG BOI o e 10
23 116743 Rear Whee! & TiHE ASSY .ttt i et et e e 2
25 117398 Front Whee! & Tire A Sy oottt e et e et e e 2
28 106826 I A= T 1= G 2



62

SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH

1452A
Wheel Horse.

Tractors & Riding Mowers

Figure 12-1 Drive Belt and Pulleys



SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH 63

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 12-1
DRIVE BELT AND PULLEYS
1 7443 ENGINe Drive PUlBY ..o e e 1
2 909862 Set Sorew 5/ 16-18 X 5/18 oo i 2
3 105453 Key 174 X /4 X34 e [T 1
4 837082 WoodrUf Key 178 X 172 Lo 1
6 114895 DHVE Bl oo e 1
7 108316 Transmission Drive Pulley ... 1
8 103995 BpeCial Washer 9782 L. e 2
9 908010 Eslok BOI 1/4-20 X 2-1/4 o i e e 1
11 908034 Bt 37818 X 1™ e e e e e 2
12 920083 LOCK WS B/ 8 ittt s e 2
13 908020 BOIt 5/ 16 - 1B X 1-T/4 e e e e e 1
14 113924 Belt GUITE BOHOM ... e e 1
15 108393 CO0lNG Fan o e e e 1
17 920038 T oo Y R O, 2
18 915662 T NV T - R - S PSP 1



64 SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH

REFER TO SECTION 18 FOR ADJUSTMENTS

43

DRIVE BELTS

Inner Groove - Mower Tiller.

Quter Groove - Snowthrower.
Lawn Vac (Impeller).
Generator, Loader.

1458
Wheel Horse.

Tractors & Riding Mowers

Figure 12-2 PTO Clutch and Control



ITEM

PART
NUMBER

SECTION 12 - DRIVE BELT, PULLEYS AND PTO CLUTCH

DESCRIPTION QUANTITY

~N O kW=

1

12
13
14
16
17
18
19
20
21

22
23
24
25
28
29
30
32
33
34
35
36
37
38
39
40
4

42
43
45
47
48

111234
9038
106649
3765
5666
5983
932016
111052
932016
103125
110656
908035
110669
104859
915663
933505
915234
920007
110665
900015
113874
111314
113107
933274
933506
102872
936125
936032
109842
103478
106769
6663
6658
208002
6659
114881
106695
920081
113108

Figure 12-2

PTO CLUTCH AND CONTROL

PTO Clutch Lever
Grip ...
GripRing ........
Shim Washer ....
Nyliner Bushing .
Bushing ..........

Cotter Pin 1/8 X 3/4 L e

PTO Clutch Rod

Cotter Pin 1/8 x 3/4

Spring ...
Trunnion .........

BOlt B/ 8-16 X 11/ e

PTO Plate .......
Spacer ...........
E.S.Nut 3/8-16 .
Hairpin Cotter ...
Jam Nut 1/4-20 .
Washer 1/4 SAE

PTO Brake assem
Carriage Bolt 1/4~
Engine Bracket .
Locking Pin .....
Clevis ............

By
20 X B e

SpIr0l PN B/ 32 X 1-3/8

Hairpin Cotter ...
Stub Shaft .......

Snap Ring 3/4 External ... .o e
Snap RiNG 1 B/ 4 INtErnal ..o o

Ball Bearing .....
Pulley housing ..
Needle Bearing .
Seal ..............
Bearing Race ...
Nylok Bolt 1/4-20
Retainer .........

0 L

Clutch Plate & Facing ..o e e

Push-On Ring ...
Lock Washer 1/4
PTO Housing Rod



66

SECTION 13 - SEAT AND DECALS

SHORT SIDE OF SPRING DOWN

17\\\\‘ ﬁ

1563A
Wheel! Horse.

Tractors & Riding Mowers

Figure 13-1 Seat



SECTION 13 - SEAT AND DECALS 67

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-1
SEAT

1 113985 T R TP 1
2 110920 SBA SPIING ot e e e e 2
3 926694 BOI B/ B-18 X B/ i e e e e 4
4 920082 LOCKWASNET B/ 18 .. i i e it e e 8
5 915112 T T T - T P 4
6 920008 VABHET B/ 18 GAE ... it ittt et e e e e s 4
7 208018 Bl B/ 1818 X 7/ B i 4
8 112478 Seat PIVOt Pt ..o i e 1
9 108889 T T 2
10 106449 o 2
il 114267 ] o 111 O 2
12 932008 ColEr Pin 3/ 2 X B/ . 2
13 908018 BOI B/ 1618 X 7/ B ottt 2
14 105503 [ TUE] 1T Vo T U PSP 2
15 915662 T W= O P 2
16 112744 Pivot BraCkel BH o e 1
112745 POt Bracket LH ..o s 1

17 913464 ST BOI S/ 1B-18 X 7/ 8 ottt e 4
27 920038 N BSNEE 5/ 18 S A . it e e 4
28 915662 ST YA = O 4
33 208019 (2o T - 1 e R P 2
34 915662 [ 0| T L < T P ... 2
35 114496 Seat Lifter Spring - Black ..o 2
36 114343 72130 o] £ Vo T S 1
37 915661 ST T 2 o 2
38 920007 WaSHEr 174 SAE .. o it i i e 2
39 908006 BOI 17420 X -1/ it e 2
40 114344 T 0T oL 2

41 114345 GAS SPHNG BIACKET ...\ ettt ittt ettt 1



68

SECTION 13 - SEAT AND DECALS

BO NOT QPIRATE WIIH
BATTERY DISEGHNELHD,

GAMAGE 14 ELTCIAICAL
SYSTEM MlLY RESULT.

Wheel Horse si3-H

NG
SELECTOR

-

BEAR SHIET

HAND PUSH ONLY
00 NOY TO%:
AANSRISSITN LAMAGE

MAY ACSUL

T0 ENGAGE ;

- DEPRESS PEDAL
sHOLD LEUER UP
+ RELEABE PEQAL

BRAKE ] {
IL

OWNER'S

FO DISENGAGE: MANUAL

+ DEPRESS PEDAL

Wheel Horse

1564A
Wheel Horse.

Tractors & Riding Mowers

Figure 13-2 Decals



SECTION 13 - SEAT AND DECALS 69

PART

ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-2
DECALS

1 117498 Decal-HoOO RH .. e e e s X
2 117499 Decal-Hood LH ... ..o s L X
3 112670 DECaAl D AN .ot 1
88093 Decal-DANger GEIMEAN ...\ttt et e a e e e e et ettt vt 1
88094 DeCal-DaNgEr FrENCN Lo e 1
88095 Decal-Danger DUICh .o 1
4 114621 DeCal-EUrOPE NOISE .o et e e e 1
5 111860 Decal-P T GO . 1
88081 Decal-PTO Clutch Symbol ... e i
6 112168 LYo | O O PN 1
88067 DeCal- LIt GOrIMIaN .. o i it et 1
88066 Decal-Lift FranCh o e i e e e 1
88068 =Tt L I o o R N 1
B 113508 Decal-Motion Contral ... o e e 1
88263 Decal-Motion Control Garman ... i ettt e e et e e 1
88264 Decal-Motion Control French ... e 1
88265 Decal-Motion Control DULCR ... o e e e e e 1
9 117760 Decal-Rear Fander TORD ... e s 1
10 111534 Decal-Hi-Low Shift B-Spead ... .o 1
1" 117509 Decal-Hood Front TOR O ..o o e i e e e e 1
12 OWNEES MANUEL ... e e e 1
13 807727 Loose Parts Package S18-H ... X
14 119230 DECal-FrONt PaN®l ..o e e 1
88266 Decal-Front Panel German ... o i it it i e 1
88267 Decal-Front Panel French ... TR PTTRRTR 1
88268 Decal-Front Panel DUICh ... ..o s 1
15 118530 Decal-TORO Nameplate . ... e 1
16 116544 Decal-Rear HOOU ... e e 1
88269 Decal-Rear Hood German ... o i e i e e 1
88270 Decal-Rear Hood French ... i e 1
88271 Decal-Rear Bood DULCh .o . i e e 1
17 114133 Decal-Indicator Lights 518-H ... ... i 1
88272 Decal-Indicator Lights 518-H German ..o e 1
88273 Decal-Indicator Lights 518-H Franch ... e e 1
88274 Decal-Indicator Lights S18-H DUICh ... ..o e e e 1
18 118550 Decal-TORO POWET PIUS ... ottt s ettt 1
19 116445 Decal-PArKiNG BraKe ..........eoiiii et ettt et e 1
88278 Decai-Parking Brake German ... ... 1
88279 Decal-Parking Brake FrenCh ... i e 1

88280 Decal-Parking Brake Dutch ... o 1



SECTION 13 - SEAT AND DECALS

Uni-Dirive
0 NO' OPLRATE WITH /’Lw,

ERTIERY DISCONNELTID,

DAMAGE TQ ELECTRICAL 25
SYSPEM WILL RESULT.

; POWER
TORO) PLUS

RANG
silecTon
‘Ic* I\‘l’
T

BEAR SHIFT e

cLaren
ol B

PARK 1HE - e OWNER'S ——m—
BARKE HAD BUSH IRQLY | PACKAGE/ Z
TLibnsas prom %.::,::::::;" " 13 4 / |

MAY RESULT

“HDLD LEVER UP [_/77/// // OWNER'S

i - MaNUAL

+ DEPAESS PEDAL

Wheel Horse

1564A

Tractors & Riding Mowers

Figure 13-2 Decals



SECTION 13 - SEAT AND DECALS 71

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-2
DECALS
20 115187 Decal-Attach-a-Matic ... e 1
88160 Decal-Attach-a-Matic German ............ ..., T PP 1
88161 Decal-Attach-a-Matic French ... . o e 1
88162 Decal-Attach-a-Matic DUICh ... .o e e e 1
21 116235 [Tt I - T LT O 1
22 802695 T =Tt o] R 4 X
23 115388 DECal-MaiN e AN .. ot 1
88064 Decal-MaintenanCe German ... . e 1
88063 Decal-Maintenance FrenCh .. e 1
88065 Decal-Maintenance DUtCh ... .o e 1
24 111926 LTt T T T Ly Tor= TR T (12 1
88121 Decal-Electrical System Garman ... . e 1
88122 Decal-Electrical System French ... o e 1
88123 Decal-Electrical System DUtCh ... 1
25 104955 Decal-Uni-Drive 1
26 116446 DECal- DO NOt TOW i i e e e 1
27 112679 DecalTransmission: Ol ..o e e 1
28 114296 Decal-Seat Lifter o e 1
88087 Decal-Seat Lifter German ... oo e e e e 1
88088 Decal-Seat Lifter French .. ... .o 1
88089 Decal-Seat Lifter DUtch .. i e e e e 1
29 117511 D al-HY OO o e 1

30 112403 Decal-Vin Tag OVer Ay ... i e e e e 1



72 TORQUE SPECIFICATIONS

SAE GRADE 1 or 2 SAE GRADE 5 SAE GRADE 6 or7 SAE GRADE 8
BOLT
BOLT HEAD MARKINGS [BODY SIZE Torgque Torque Torque Torque
In. Thread
Ft-L.b Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
Manutacuter's marks may vary. 1/4-20 5 68 8 10.8 10 13.6 12 16.2
Thteg-lina markings on heads shown '28 6 81 10 136 14 190
balow, for example, indicate SAE Grade 5.
5/16-18 1 150 17 23.0 19 258 24 325
-24 13 176 19 258 27 3686
3/8-16 18 244 31 420 34 46.1 44 597
-24 20 271 35 475 49 664
@ @ @ 7/16-14 28 38.0 49 664 55 76 70 95.0
-20 30 407 55 746 78 105.8
1/2-13 39 529 75 1017 85 1152 105 1424
-20 41 556 85 115.2 120 162.7
9/16-12 51 691 10 1491 120 162.7 155 2101
-18 55 74.6 120 162.7 170 2305
SAE 1 or 2 SAE S
5/8-11 83 1125 150 203.3 167 2264 210 284.7
* -18 95 128.8 170 2305 240 3254
1)
\\ 4’ 3/4-10 105 1424 270 3661 280 3796 375 5084
© -16 15 155.9 295 4000 420 569.4
7/8-9 160 2169 395 5355 440 596.6 605 820.3
SAESor7 SAE S -14 175 2373 435 58498 675 915.2
1- 8 235 3187 590 799.9 660 8948 910 12338
-14 250 339.0 660 8948 990 13422
FUEL LINE

50 bulk fuet line ID 250 x OD 550nr. 112570

FASTENERS

* All hex bolts GRADE 5 minirum, GRADE 8 used as noted.
* All carriage bolts GRADE 1 unless otherwise noted.
" In place of ESLOK ar E.S. nuts, use LOCTITE or tock washers with free running nuts.

PAINT

Red Enamel - 6 cans, order nr. 8-0311

Red Enamel - Quart can nr. 5340 (Non-aerosol)*

Beige Enamel - 6 cans, order nr. 8-0321

Black Enamel - 6 cans, order nr, 8-0334

Pewter Metallic Enamel! - 6 cans, order nr. 8-0335
Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel - 6 cans, order nr. 8-0336

Pewter Gray Enamel - 6 cans, order nr. 8-0337
(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel - 6 cans, order nr. 8-0338

Pewter Gray Enamel - Quart can nr. 5347 (Non-aerosol)*

* Thinning - use automotive enamel reducer with zylol (slow drying time) or toluol (fast drying time) - no minsral spitits

™ Thin with zylol




Product information and specifications are shown herein as of the time of printing.
Wheel Horse Products, Inc. reserves the right to change product specifications,
designs and standard squipment without natice and without incurring obligation.

Wheel Horse.

Tractors & Riding Mowers

Printed lir Bale ™ Hn



